
 

April 2005

Oceans Arks International 
Burlington, Vermont 

Methods for Comparing Wastewater Treatment 
Options 

National Decentralized Water Resources 
Capacity Development Project 

Households 

Collection 
Transport 

Product of 
Chemicals 

Wastewater 
Treatment 

Sludge 
Treatment Transport 

Spreading/ 
Disposal 

Fertilizer 
Production 



 
 

NDWRCDP, Washington University, Campus Box 1150  
One Brookings Drive, Cupples 2, Rm. 11, St. Louis, MO 63130-4899 

Methods for Comparing Wastewater 
Treatment Options 
 

Submitted by  
Ocean Arks International  
Burlington, Vermont 

NDWRCDP Project Number: WU-HT-03-33 

National Decentralized Water Resources Capacity Development Project 
[...]
County Planner ...................................................................................................................... H-1 
State Technical Advisor 1 ...................................................................................................... H-2 
State Policy Maker/ Non-Profit............................................................................................... H-2 
State Technical Advisor 2 ...................................................................................................... H-3 
Green Building Program Representative ............................................................................... H-4 

 

 

 

xvi 



 

LIST OF FIGURES 

 

Figure 1-1 Direct and Indirect Energy Consumption of Wastewater Treatment at South 
Lake Tahoe ........................................................................................................................1-5 

Figure 4-1 A Simplified Sketch of Parts of a Wastewater Treatment System, Showing 
Different Ways To Draw System Boundaries.....................................................................4-2 

Figure 4-2 Midpoint and Endpoint Effects of Ozone Depleting Chemicals in a Cause-
Effect Chain........................................................................................................................4-5 

Figure 6-1 Flow Chart of the Core Wastewater Treatment and Extended System 
Boundaries .........................................................................................................................6-4 

Figure 6-2 General Representation of the EI 99 Methodology ................................................6-10 
Figure 6-3 TRACI's Framework Depicting the Process of Inventorying, Characterizing, 

and Communicating the Cancer Threat of a Product or Service......................................6-17 
Figure 6-4 Open Wastewater Planning: A Summary Sketch of Vadsbro’s Alternative 2: 

Stabilization Ponds With Chemical Precipitation..............................................................6-32 
Figure 6-5 A Comparison of the Alternatives Considered in Vadsbro, Sweden, Using 

Open Wastewater Planning .............................................................................................6-33 
Figure D-1 Three Alternatives for Treating Sewage Sludge ..................................................... D-2 
Figure D-2 Material Flows in a Wastewater Treatment System, Showing the Boundaries 

for the Core System and the Extended System ................................................................ D-3 
Figure D-3 Environmental Impacts of Four Wastewater Treatment Alternatives in Two 

Locations........................................................................................................................... D-4 

 

xvii 



 

LIST OF TABLES 

Table 1-1 Material Consumption During Operation of the South Tahoe Treatment Plant 
(Per Million Gallons of Wastewater Treated) .....................................................................1-3 

Table 1-2 Production of Contaminants at Various Stages of Treatment (Per Million 
Gallons of Wastewater Treated) ........................................................................................1-4 

Table 4-1 An Overview of Parameters Used in the Literature to Compare Wastewater 
Treatment...........................................................................................................................4-3 

Table 6-1 Appropriate Decision Situations for LCA ...................................................................6-1 
Table 6-2 Inventory Results of the Investment of the Bergsjön’s Core System (per 

person equivalent/yr)..........................................................................................................6-5 
Table 6-3 Inventory Results of the Operation of Bergsjön’s Core System (per person 

equivalent/yr)......................................................................................................................6-6 
Table 6-4 SPI General Data Needs .........................................................................................6-14 
Table 6-5  Impact Characterization Locations for TRACI.........................................................6-16 
Table 6-6 URWARE Elements (Complete List) .......................................................................6-20 
Table 6-7 LCA Methods Comparison Summary ......................................................................6-22 
Table 6-8 LCA Methods Data Needs Comparison Summary ..................................................6-24 
Table 9-1 Methods for Streamlining...........................................................................................9-4 
Table E-1 Extended Comparison of Method Data Needs......................................................... E-1 
Table F-1 Comparison of EIA Studies .......................................................................................F-1 
Table F-2 Comparison of LCI Studies—Methods, Boundaries, and Systems Evaluations ........F-5 
Table F-3 Comparison of LCA Studies 1—Methods, Boundaries, and Systems Evaluated.......F-8 
Table F-4 Comparison LCA Studies 2—Methods, Boundaries, and Systems Evaluated.........F-11 
Table F-5 Life-Cycle Inventories ..............................................................................................F-13 
Table F-6 Comparison LCA Studies 1—Impact Categories .....................................................F-20 
Table F-7 Comparison LCA Studies 2—Impact Categories ....................................................F-23 
Table G-1 US-Specific Databases 1 .........................................................................................G-1 
Table G-2 US-Specific Databases 2 .........................................................................................G-6 
Table G-3 US-Specific Databases 3 .......................................................................................G-10 
Table G-4 Global Databases ..................................................................................................G-14 
Table G-5 General European Databases ...............................................................................G-17 

 

 

xviii 



 

1 INTRODUCTION 

 

al 
blems have been and are being created in the 

       —Antonucci and Schaumburg (1975) 

Background 

Moving Problems in Space or Time 

arly 

 

 

rinking water supply and continued doing so for 

 

 In 
ge 

amounts of potable groundwater and rainwater that was potential groundwater recharge. 

Historically, the effectiveness of wastewater treatment facilities has been judged on the basis of
contaminant removal per unit cost and in terms of net improvement in receiving water quality. 
The net impact of treatment technologies on the total physical environment has not been 
adequately considered. As a consequence of this somewhat myopic approach to environment
management, many air and land pollution pro
pursuit of stringent water quality objectives. 

Historically, many changes in water and wastewater infrastructure have moved problems in 
space or time or changed their character, rather than solving them. This was recognized as e
as 1907, when sanitary engineer Moses N. Baker explained, “The general rule observed by 
American cities of all sizes is to discharge their sewage into the nearest available water until the 
nuisance becomes intolerable to themselves, and then to divert it from their own shores, resting
content with inflicting their waste on neighbors below, until public protest or lawsuits make 
necessary adoption of remedial measures.” (U.S. Department of Commerce and Labor 1907 as
cited in Tarr 1996). Later in the century, at least one city (Kristiansand, Norway) even started 
discharging its untreated sewage into its own d
more than 30 years (Holte and Randøy 1992). 

Changing the character of environmental and public health problems in ways often 
unanticipated, or at least undebated, has been a hallmark of decisions to introduce water 
pipelines or sewers. Running water has repeatedly been introduced into cities with no provision 
for carrying away the increased wastewater. When the convenience of running water led to the 
widespread use of the water toilet and water consumption per capita increasing 25–50 times, the
existing cesspools and gutters were overwhelmed by the wastewater. Untreated sewage flowed 
out into the streets and over sidewalks (Tarr 1996; Illich 1986; and Holte and Randøy 1992).
more recently built infrastructure, infiltration and inflow to sewers have drained away lar

1-1 



 

Introduction 

1-2 

For example, the Massachusetts Water Resources Authority (MWRA) estimated that 60% of the 
water reaching its Deer Island Treatment Works, or 230 million gallons per day (mgd) (8.7 
million m3/day), is infiltrated groundwater or rainwater runoff. This total represents over 40% of 
the combined flows of the Charles River and the three others that flow into Boston Harbor. 
While all this groundwater and rainwater are being channeled directly to the treatment plant, the 
Boston region is experiencing potable water shortages and rivers that run very low or dry up 
(Zimmerman 2002). 

Moving problems in time is often associated with changing the problems’ nature and moving 
them in space. For example, when public health problems associated with wastewater have been 
addressed by moving the wastewater away from the buildings where it is generated and into 
sewers draining to surface waters, lakes and rivers can potentially become undrinkable, clogged 
with algae growing on excessive nutrients, and even unswimmable. The effect does not occur 
right away, but over time, due to cumulative impacts (for example, Wetzel 2001). 

One of the first attempts to grapple systematically with the effects of water infrastructure was a 
1975 paper by David Antonucci and Frank Schaumburg (1975). Antonucci and Schaumburg 
examined the centralized wastewater treatment plant at South Lake Tahoe, California 
representing an advance in wastewater technology at the time it opened. The plant used primary 
clarification, secondary treatment with activated sludge, and tertiary treatment using lime 
coagulation, air stripping of ammonia (NH3) at the resulting high pH, pH neutralization, mixed 
media filtration with alum coagulation, activated carbon filtration, and chlorination. The result 
was a final effluent with 1 mg/l biochemical oxygen demand (BOD5), 0 mg/l suspended solids, 
0.1 mg/l phosphate phosphorus, and 3.5 mg/l ammonia nitrogen. Despite the low values for 
effluent parameters, Antonucci and Schaumburg questioned whether the net environmental 
effects were positive. 

The authors did not dispute that the receiving water was spared environmental impact because of 
the treatment plant. However, some processes just moved pollutants around, like the air stripping 
of ammonia, which changed the ammonia from the aqueous to the gaseous phase for transport to 
the atmosphere. (How much of the ammonia returned to the receiving water from the atmosphere 
is not addressed in the paper.) Furthermore, the South Lake Tahoe plant was responsible for 
off-site environmental impacts, for example, the lime used in the facility came from a production 
plant in northern California, which produced air emissions and solid waste.  

Antonucci and Schaumburg also showed a steeply increasing energy use to achieve improved 
effluent quality, from 10 million British Thermal Units (BTUs) per million gallons (BTU/Mgal) 
of water treated for primary treatment alone to over 100 million BTU/Mgal for the complete 
treatment train (Figure 1-1). They also documented the steeply increasing amounts of materials 
consumed and contaminants produced as the treatment intensity increased (Table 1-1 and  
Table 1-2). Despite the inventory they produced of direct and indirect energy use, materials 
consumed, and contaminants produced, Antonucci and Schaumburg concluded that “it is not yet 
possible to determine whether advanced waste treatment processes effectively reduce the net 
level of degradation in the total environment. Further research is needed to develop a common 
denominator by means of which various types and amounts of contaminants emitted to different 
phases of the environment may be quantitatively compared.” 



 

Introduction 

Table 1-1 
Material Consumption During Operation of the South Tahoe Treatment Plant (Per 
Million Gallons of Wastewater Treated) 

Stage of Treatment 
Materials Consumed 

Primary Secondary Tertiary 

Natural Resources    

Natural gas, l 328 643 1657 

Fuel oil, kg   218 

Salt, kg  50 77 

Sodium bicarbonate, kg  0.5 0.7 

Limestone, kg   1452 

Wood charcoal, kg   29 

Bauxite, kg   45 

Sulfuric acid, kg   39 

Processed Chemicals*    

Chlorine, kg  19 29 

Lime, kg   726 

Alum, kg   154 

Activated carbon, kg   14 

* These processed chemicals were derived from the natural resources noted in the first section of this table. For 
example, approximately 3,200 lb (1,450 kg) of limestone are to produce 1,600 lb (725 kg) of lime. 

Adapted from Antonucci and Schaumburg (1975) 

1-3 



 

Introduction 

1-4 

Table 1-2 
Production of Contaminants at Various Stages of Treatment (Per Million Gallons 
of Wastewater Treated) 

Stage of Treatment 
Contaminant 

Primary Secondary Tertiary 

Unused heat H 104 kcal 0.2 2.6 3.6 

Cooling water, l 273 3350 4360 

Nitrogen oxide (NOx), g 227 1900 2990 

Sulfur dioxide (SO2), g   680 

Carbon monoxide (CO), g   18 

Miscellaneous organic gases, g   9 

Particulates, g   680 

Solid waste, kg  0.3 19 

Hypochlorous acid (HOCL), g  45 45 

Sodium bicarbonate (NaHCO2), g  45 45 

Chlorinated organics, g  136 136 

Low alum wastewater, l   132 

High total dissolved solids water, l   15 

Adapted from Antonucci and Schaumburg (1975) 
 



 

Introduction 

 

 

 

Source: Antonucci and Schaumberg (1975) 

Figure 1-1 
Direct and Indirect Energy Consumption of Wastewater Treatment at South Lake 
Tahoe 

Framing the Right Questions 

Forty years after Antonucci and Schaumburg’s investigation of South Lake Tahoe, universal 
agreement on a common denominator has not yet been achieved (Oers and Huppes 2001; Guinee 
2001; Narodoslawsky and Krotscheck 1995; Goedkoop and Spriensma 2001; and Steen 1999). In 
most decisions about wastewater infrastructure, a detailed inventory of energy and material use 
and contaminant production is not conducted. Even when the energy, material, and contaminant 
inventory of every bit of wastewater infrastructure is performed in as much detail as at South 
Lake Tahoe, important questions may be missed, for example, what is the dewatering potential 
of the sewer infrastructure?  

Condensing all environmental impacts to a single measurement or indicator of environmental 
performance leaves out much detail, and it may not be necessary to expedite decision making. To 
choose wastewater treatment alternatives that solve more problems than they create, it may be 

1-5 



 

Introduction 

simply enough to raise a broader array of questions in the design and evaluation stages: 

• Would the Lake Tahoe facility have been built differently if someone had calculated the 
energy and material use necessary to achieve tertiary treatment? 

• Would wastewater collection have been provided in urban areas at the same time running 
water was introduced if there had been public debate about the fetid, open sewers that would 
result? 

• Would more areas have chosen decentralized wastewater treatment or other means of 
recharging aquifers if the groundwater impacts of centralized sewers had been better studied? 

While the answers to any or all of these questions might be “No,” posing the questions allows 
decision-makers to request alternatives that create fewer problems and to influence the debate 
about alternatives—regardless of whether a single denominator is used. Several “open” methods 
of assessment will also be reviewed in this report. 